



## Amoco Fabrics and Fibers Company

260 The Bluffs  
Austell, GA 30168  
PH: (770) 944-4569  
FX: (770) 944-4584

# STYLE 4591 PETROTAC<sup>®</sup>

We wish to advise that **Amoco Style 4591 PETROTAC<sup>®</sup>** meets the following minimum average roll values:

Property	Test Method	Minimum Average Roll Value (English)	Minimum Average Roll Value (Metric)
Strip Tensile	ASTM-D-882 (modified)	50 lbs/in	8.76 kN/m
Puncture Resistance	ASTM-E-154	200 lbs	0.890 kN
Permeance - Perms	ASTM-E-96 method B	0.10 max	0.10 max
Pliability - 1/4" Mandrel 180° bend at -25°F	ASTM-D-146 (modified)	No cracks in fabric or rubberized asphalt	No cracks in fabric or rubberized asphalt

The values listed are a result of testing conducted in on-site laboratories. A letter certifying the minimum average roll values will be issued from the manufacturing plant by the Quality Control Manager at the time shipment is made.

DATE ISSUED: 01/01/02

The information presented herein, while not guaranteed, is to the best of our knowledge true and accurate. Except when agreed to in writing for specific conditions of use, no warranty or guarantee expressed or implied is made regarding the performance of any product, since the manner of use and handling are beyond our control. Nothing contained herein is to be construed as permission or as a recommendation to infringe any patent.

**Part of the BP Amoco Group**